


MODELS G0446, G0539, 
and G0571

ManuaL upDatE

Copyright © April, 2010 By grizzly industriAl, inC. revised septemBer, 2010 (tr)
WarninG: nO pOrtiOn Of thiS ManuaL May bE rEprODucED in any ShapE

 Or fOrM WithOut thE WrittEn apprOvaL Of GrizzLy inDuStriaL, inc.
(For mAChines mFg sinCe 9/10)  #tr12813  printed in tAiwAn

we recently made a few minor changes to the electrical system on these machines, including a new trans-
former, overload relay, fuses, and terminal blocks. As a result, the wiring pages and electrical parts in the 
original manual no longer match what is on the machine. this manual update shows the new wiring and 
parts that reflect the changes. At the top of each new section is a note that indicates which page it replaces 
in the original manual. on the parts list, the new parts are designated with a "v2". All changes indicated in 
this update are effective for machines manufactured september, 2010 and after.

Before operating your new machine, you must read and understand this manual update And the original 
manual to reduce the risk of injury from improper use or setup. since this update covers changes made to 
the machine after the owner's manual was printed, you must keep this update with your owner's manual 
for future reference. If you have questions, contact Tech Support at (570) 546-9663 or by email at 
techsupport@grizzly.com.

Electrical parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P05398101 ELECTRICAL CONTROL BOX 15 P05398115 CONTACTOR TELE LC1D096 220V
2 P05398102 HINGE 15-1 P05398115-1 CONTACTOR 2-PC ASSY LC1D096
3 P05398103 DOOR 16V2 P0571016V2 POWER TERMINAL BLOCK (G0571)
4 P05398104 BASE PLATE 16V2 P05398116V2 POWER TERMINAL BLOCK
5 PN05 HEX NUT 1/4-20 (G0539/G0446)
6 PLW02 LOCK WASHER 1/4 17 PS51M PHLP HD SCR M4-.7 X 30
7 P05398107 CONTROL PANEL 18V2 P0571018V2 TERMINAL BLOCK (G0571)
8 PS07M PHLP HD SCR M4-.7 X 8 18V2 P05398118V2 TERMINAL BLOCK (G0539/G0446)
9 P0539009 CURRENT SENSOR 19 PW06 FLAT WASHER 1/4
10V2 P0539010V2 TRANSFORMER V2.03.10 20 PLW02 LOCK WASHER 1/4

(G0539/G0446) 21 PS04 PHLP HD SCR 1/4-20 X 1/2

11V2 P0571011V2 CONTACTOR TELE LC1D50A V2.09.10 22 P05398122 PU CONNECTOR 1/2
(G0571) 23 P05398123 PU CONNECTOR 3/4

11V2 P0539011V2 CONTACTOR TELE LC1D40A V2.09.10 24 P05398124 CABLE CONNECTOR 1"
(G0539/G0446) 26 P05398126A DIGITAL  AMP METER

12V2 P0539012V2 OL RELAY TELE LR3D340 30-40A V2.09.10 27 P05398128-1 START SWITCH
(G0539/G0446) 28 P05398128-2 START SWITCH

13V2 P0539013V2 FUSE 4A V2.03.10 29 P05398129-1 STOP SWITCH
14 P05718114 OL RELAY TELE LR3D126 5.5-8A 30 P05398129-2 STOP SWITCH

(G0571) 31 P05398131 EMERGENCY STOP SWITCH
14 P05398114 OL RELAY TELE LR3D086 2.5-4A 32 P05398132 WIRE COLUMN

(G0539/G0446) 33 P05398133 COMPUTER
38 P05398130 POWER INDICATION LIGHT

440V CONVERSION PARTS 39 P9983627 OL RELAY TELE LT47 5-60A (G0571)

12-1V2 P0539012-1V2 OL RELAY TELE LR3D325 17-25A V2.09.10
14-1 P0539014-1 OL RELAY TELE LR3D076 1.6-2.5A

Replaces Page 47



-2- g0446, g0539, g0571 (mfg. since 9/10)

Main Electrical panel and controls Diagram

1 

2 

24 

22 22 

23 

19 

20 
21 

3 

26 
9

32 

4 

5 
6 

13V2

11V2 (G0571 Only)
11V2 (G0539/G0446 220V/440V Only)

15

15-1

16V2 (G0571 Only)

39 (G0571 Only)

33 

7 

27 

28 

38 

8 

31 

30 

29 

16V2 (G0539/G0446 Only)

18V2 (G0571 Only)
18V2 (G0539/G0446 Only)

14-1 (G0539/G0446 440V Only) 
14 (G0539/G0571/G0446 220V Only) 

12V2 (G0539/G0446 220V Only)
12-1V2 (G0539/G0446 440V Only)

10V2 (G0539/G0446 Only)

Replaces Page 46



g0446, g0539, g0571 (mfg. since 9/10) -3-

440v connection 
(G0446/G0539)

to wire the Model G0446/G0539 to 440v:

1. Disconnect the sander from the power 
source!

2. open the electrical box located on the back of 
the machine.

3. remove the wire labeled “1” at the 220v 
terminal of the control power transformer 
(figure 7) and connect it to the 440v termi-
nal.

figure 7. the “1” wire should be connected to 
the 440v terminal.

0 0 220V200V440V

TRANSFORMER

1320

5. remove the lr3d086 overload relay (figure 
8), and replace it with an lr3d076 (1.6-2.5A) 
type, with the dial set to 1.7A.

6. wire the sanding belt, conveyor belt, and 
table elevation motors as shown on the 
diagrams on the inside of each motor wire 
cover. 

 note: The circled references on the diagrams 
represent labels on the wires. Also, Figure 9 
below has been provided for your reference 
and is current at the time of writing. However, 
always use the diagram on the wire cover 
that comes with your motor!

to connect this machine to 440v three-phase, 
you must purchase one lr3d076 overload relay 
and one lr3d325 overload relay.

if you do not have three-phase power available to 
the g0446/g0539 sander, you will have to install a 
phase converter such as the grizzly h3741 phase 
Converter.

when using a phase converter, the power from 
the manufactured power leg (sometimes called 
the wild wire) can fluctuate. Connect the manu-
factured power leg to the s terminal to prevent 
damage to the transformer. the wire from the s 
terminal can handle some fluctuation because it 
goes directly to the motor. the power going to the 
r and t terminals goes to the transformer and 
must be consistent to prevent damage.

4. remove the lr3d340 overload relay (figure 
8), and replace it with an lr3d325 (17-25A) 
type, with the dial set to 18A.

440V 
 

440V 

W5 

W2 

W6 

U1 

U5 

U2 

U6 

V1 

V5 

V2 

V6 

W1 

U2 V2 W2 

U5 V5 W5 

U1 V1 W1 

SANDING  MOTOR 

TABLE  UP/DOWN  MOTOR 

CONVEYOR  MOTOR 

 
440V 

U2 V2 W2 

U5 V5 W5 

U1 V1 W1 

 

 

figure 9. 440v motor wiring connection.

figure 8. overload relay.

lr3d325 lr3d076

transformer

Replaces Page 13



-4- g0446, g0539, g0571 (mfg. since 9/10)

Wiring box Electrical Diagram (G0446/G0539)
Replaces Some Content on Page 40

UR

VS

W

U
1

V
1

W
1

E
U

2
V

2
W

2
16

17
18

19
13

12
11

10
9

8
6

5
5

3
3

2
14

15
R L1

L2
L3

20
10

.0
9.

16

S
T

E

1L
1

3L
2

5L
3

2T
1

4T
2

6T
3

2T
1

4T
2

6T
3

13
21

N
O

N
C

14
22

N
O

N
C

N
O

97
98

95
96

N
C

A
1

S
A

N
D

IN
G

 B
E

LT
C

O
N

T
A

C
T

O
R

C
O

V
E

Y
O

R
C

O
N

T
A

C
T

O
R

C
O

N
T

A
C

T
O

R
C

O
N

T
A

C
T

O
R

E
M

G
 B

R
A

K
E

F
U

S
E

C
O

N
T

R
O

L 
P

O
W

E
R

 T
R

A
N

S
F

O
R

M
E

R
22

0V
 C

O
N

N
E

C
T

IO
N

A
M

P
 M

E
T

E
R

 C
U

R
R

E
N

T
 S

E
N

S
O

R

T
A

B
LE

 U
P

/D
O

W
N

F
U

S
E

A
2

O
V

E
R

LO
A

D

2T
1

4T
2

6T
3

2T
1

4T
2

6T
3

13
21

N
O

N
C

14
22

N
O

N
C

N
O

97
98

95
96N
C

A
1

A
2

O
V

E
R

LO
A

D

T
H

E
R

M
A

L

E
M

E
R

G
E

N
C

Y
B

R
A

K
E

 S
O

LE
N

O
ID

 V
A

LV
E

T

R
S

T
R

S
T

R

S

T

R
S

T

R
14

15
1

0

R

S

S

T

T

1L
1

3L
2

5L
3

2T
1

4T
2

6T
3

13
21

N
O

N
C

14
22

N
O

N
C

A
1

A
2

1L
1

3L
2

5L
3

2T
1

4T
2

6T
3

13
21

N
O

N
C

14
22

N
O

N
C

A
1

A
2

1L
1

3L
2

5L
3

2T
1

4T
2

6T
3

13
21

N
O

N
C

14
22

N
O

N
C

A
1

A
2

1L
1

3L
2

5L
3

U
1

V
1

W
1

10

8

2

8

9

10

13

12

U
2

V
2

W
2

17

U
2

19

2

12
13

6
5

2

V
2

W
2

20
21

9
11

11

15

14

3

3
3

3

2

2

2

22

3

0
0

44
0

20
0

22
0

0

1

R
S



g0446, g0539, g0571 (mfg. since 9/10) -5-

Wiring box Electrical Diagram (G0571)
Replaces Some Content on Page 42



-6- g0446, g0539, g0571 (mfg. since 9/10)

Wiring box components (G0446/G0539)
Replaces Page 41

Wiring box components (G0571)
Replaces Page 43



g0446, g0539, g0571 (mfg. since 9/10) -7-

General Electrical Diagram (G0446/G0539)

M O T O R 

M O T O R 

M 1 

R U 

S V 

3

A

W L 

12 SOL 13

F

R

20

21

R

F

17

19

16

18

LS

LS

LS1

LS2

LS3

LS4

OL1M1

GL

STOP START

START

M1

8 9
7

6

A
5

POWER SOURCE

BRAKE

TABL E L I FT I NG

& L OWERING

M O T O R 
R U 

S V 

U 

V 

SANDING BELT

CONVEYOR BEL T

R 

Emergency Stop

SANDING
BELT

CONVEYOR
BELT

R S 

T A B L E L I F T I N G 
& L O W E R I N G 

E 

A 
AM

1 4 

1 5 
U 1 

V 1 

W 1 

OL 3 M 3 

M311

A

R U V S

a b

Emergency Brake

a b

a b

PCR1

10

M3

T 

T W 
U 2 

V 2 

W 2 

O L 1 

F 

R U 

S V 

T W 

R U 

S V 

T W 

T W 

W 

440V

2 2 0 V 2 0 0 V 

1 

0V

4A

2

0

S 

2

STOP OL3

GL

PCR2

EMERGENCY

BRAKE

A

PC

FUSE

AMP METER POWER

Replaces Page 44



-8- g0446, g0539, g0571 (mfg. since 9/10)

General Electrical Diagram (G0571)

M O T O R 

M 1 

R U 

S V 

3 A

WL

12 SOL 13

F

R

20

21

R

F

17

19

16

18

LS

LS

LS1

LS2

LS3

LS4

OL1M1

GL

STOP
START

M1

9
7

6

A
5

POWER SOURCE

BRAKE

T ABL E L I F T I NG

& L OWERI NG

M O T O R R U 

S V 

U 

V 

SANDI NG BELT

CONVEYOR BEL T

Emergency Stop

CONVEYOR
BEL T

R S 

T A B L E L I F T I N G 
& L O W E R I N G 

E 

A 
A M 

1 4 

1 5 
U 1 

O L 3 M 3 

M311

A

R U V S

a b

Emergency Brake

a b

a b

PCR1

10

M3

U 2 

V 2 

O L 1 

F 

S 

S 

R 

4
FUSE

A
2

S LT47

2

STOP
START

OL3

GL

PCR2

M O T O R 

U 3 

U 2 

V 2 

U 3 

U 2 

V 2 

U 3 

R 

S 

R 

R 

A

EMERGENCY

BRAKE

8

V 1 

PC

SANDI NG
BEL T

LT47

AMP METER

Replaces Page 45

















































































































G0446/G0539/G0571 37" Wide Belt Sander -55-

Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
401 P0539401 UPPER ROLLER BRACKET 437 P0539437 PLASTIC LIMIT SWITCH ROD
402 P0539402 UPPER ROLLER 441 P0539441 AIR CYLINDER
403 P0539403 UPPER ROLLER BRACKET 442 PSB07 CAP SCREW 5/16-18 X 3/4
404 P0539404 BEARING UCC205 443 P0539443 BASE
405 P0539405 SET SCREW M6-1 X 6 445 P0539445 CAP SCREW 5/16-18 x 1 1/2
406 P0539406 FILTER 447 PN07 HEX NUT 10-24
408 PSB16 CAP SCREW 3/8-16 X 3/4 448 PR05M EXT RETAINING RING 15MM
409 PLW04 LOCK WASHER 3/8 449 PN02M HEX NUT M10-1.5
410 P0539410 THROTTLE VALVE 450 P0539450 UNIVERSAL JOINT FORK
411 P0539411 THROTTLE VALVE BASE 451 P0539451 LOCKING CLEVIS
412 PSB33 CAP SCREW 10-24 x 3/4 452 PW01 FLAT WASHER 1/2
413 PS52M PHLP HD SCR M4-.7 X 20 453 PSB79 CAP SCREW 1/2-12 X 3 1/2
414 P0539414 ALUMINUM DISC 455 P0539455 FRAME 
415 P0539415 ALUMINUM PLATE 456 P0539456 TRIMMING SCREW
416 P0539416 PLATE 457 P0539457 ECCENTRIC ROD
417 PN07 HEX NUT 10-24 458 P0539458 ECCENTRIC 
418 P0539418 OIL CAP CONNECTOR 463 P0446463 FRAME SEAL, (L) (G0446)
419 P0539419 SHAFT OF OIL CAP 463 P0539463 FRAME SEAL, (L) (G0539 & G0571)
420 P0539420 OIL CAP 464 PB18 HEX BOLT 3/8-16 X 1
421 PS04 PHLP HD SCR 1/4-20 X 1/2 465 PLW04 LOCK WASHER 3/8
422 P0539422 FRAME SEAL, (R) (G0539/G0446) 466 P05396128 POWER OFF PLATE
422 P0446422 FRAME SEAL, (R) (G0446) 467 PB07 HEX BOLT 5/16-18 X 3/4
423 PLW07 LOCK WASHER 1/2 468 PLW01 LOCK WASHER 5/16
424 PB53 HEX BOLT 1/2-12 X 1 469 PW07 FLAT WASHER 5/16
425 PN11 HEX NUT 3/8-24 498 PN06 HEX NUT 1/2-12
426 P0539426 AIR NOZZLE (FEMALE) 499 P0539499 DIAPHRAM ASSY
427 P0539427 AIR CYLINDER BRACKET 499-1 P0539499-1 PUSHROD COVER
428 P0539428 AIR RECEIVER (MALE) 499-2 P0539499-2 COMPRESSION SPRING
431 P0539431 LIMIT SWITCH HOLDER 499-3 P0539499-3 PUSHROD
432 P0539432 LIMIT SWITCH TUBE 499-4 P0539499-4 PLATE
433 P0539433 LIMIT SWITCH W/CERAMIC TIP 499-5 P0539499-5 SPECIAL SCREW
434 P0446434 SQUARE FRAME (G0446) 499-6 P0539499-6 DIAPHRAM 
434 P0539434 SQUARE FRAME (G0539/G0446) 499-7 P0539499-7 REAR HOUSING
435 P0539435 HOLDER (L TYPE) 499-8 PSB33 CAP SCREW 10-24 x 3/4
436 P0539436 LIMIT SWITCH































Buy Direct and Save with Grizzly® –  Trusted, Proven and a Great Value!

-OR-

• SECURE ORDERING

• ORDERS SHIPPED WITHIN 24 HOURS

• E-MAIL RESPONSE WITHIN ONE HOUR

Visit Our Website Today And Discover 
Why Grizzly® Is The Industry Leader!

Call Today For A FREE
Full Color Catalog




